
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

BOARD ORDER R7-2017-0013 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF PALM SPRINGS, OWNER 
VEOLIA WATER WEST OPERATING SERVICES, INC., OPERATOR 

PALM SPRINGS WASTEWATER TREATMENT PLANT 
Palm Springs – Riverside County 

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Colorado River Basin Water Board) finds that: 

1. The City of Palm Springs owns a wastewater treatment plant (WWTP or Facility) 
that provides sewerage service to the City residents and businesses.  The WWTP 
is operated by Veolia Water West Operating Services Inc.  The City of Palms Springs 
and Veolia Water West Operating Services, Inc. are hereby collectively or 
individually referred to as Discharger. 

2. The Discharger submitted an application and Report of Waste Discharge (ROWD) 
in June 2013 to update Waste Discharge Requirements (WDRs) for the WWTP to 
reflect proposed design modifications to the Facility, which are discussed in Findings 
7, 8, 9 and 10. 

3. Palm Springs WWTP is at the end of Vella Road, south of E. Mesquite Ave., Palm 
Springs, as shown on the Location and Vicinity Map, Attachment A, incorporated 
herein and made part of this Order by reference.  The Facility is located in the 
southeast ¼ of Section 19, Township 4 South, Range 5 East, San Bernardino 
Baseline and Meridian.  The Facility is assigned the California Integrated Water 
Quality System (CIWQS) No. CW-247435, Waste Discharge Identification (WDID) 
7A330114012 and GeoTracker Global ID number WDR100032535. 

4. The discharge from the Facility is currently regulated by WDRs Order 93-076, 
adopted on November 17, 1993.  The City of Palm Springs also owns a wastewater 
collection system that is regulated under State Water Resources Control Board 
General Order 2006-0003-DWQ, Statewide General Waste Discharge 
Requirements for Sanitary Sewer Systems. 

5. WDRs Order 93-076 must be updated to incorporate design modifications at the 
Facility and implement the most current water quality laws and regulations 
applicable to the discharge. 

6. The Facility has been regulated by the Colorado River Basin Water Board since its 
construction in 1960.  The Colorado River Basin Water Board action, Resolution 63-
3, and subsequent Resolutions and Board Orders contained effluent limitations for 
sulfate and chloride.  This Board Order removes the effluent limits for chloride, 
fluoride and sulfate and introduces a regulatory approach where these analytes will 



City of Palm Springs Board Order R7-2017-0013 
Wastewater Treatment Plant Waste Discharge Requirements 
 
 

2 

be regulated as constituents of total dissolved solids (TDS).  The Special Provisions 
of this Board Order require that the Discharger conduct an investigation to control 
salinity, and develop and implement a source control program for mineralized waste 
discharges into the collection system.  After completion of the investigation, the 
Discharger will present conclusions and recommendations for a final TDS effluent 
limit in a technical report.  In addition, the Special Provisions of this Order require 
the Discharger to conduct a nitrogen fate and transport study and prepare a 
technical report to investigate the sources of nitrogen in the discharge and determine 
the relationship between the discharge and the levels of nitrogen nitrates found in 
the groundwater monitoring network. 

Wastewater Treatment Facility and Discharge 

7. The Facility is currently designed to treat and discharge up to 10.9 million gallons 
per day (MGD) of treated domestic wastewater.  Attachment B, incorporated herein 
and made part of this Order by reference, shows the Facility’s Schematic Flow 
Diagram. The treatment system consists of the following processes: 
a. Preliminary Treatment:  Preliminary treatment includes one automatic bar 

screen, which is followed by two aerated grit chambers operating in parallel.  
Large materials are removed by the bar screen.  Sand and heavy inorganic 
particles are removed in the aerated grit chambers.  Removed material is 
collected and disposed of at an approved solid waste management facility. 

b. Primary Treatment:  Effluent from the aerated grit chambers enters one of three 
primary clarifiers operating in parallel, where solids settle to the bottom of the 
tank and are segregated from the effluent.  Grease and oils, which float to the 
surface, are skimmed off and segregated from the effluent.  Sludge solids and 
grease are then pumped to the gravity thickeners for further concentration. 

c. Secondary Treatment:  Secondary treatment includes four trickling filters and six 
secondary clarifiers with both systems operating in parallel.  Effluent from the 
primary clarifiers is combined with recycled trickling filter or secondary effluent 
for dilution.  The combined flow is then pumped over the trickling filters where 
the majority of the soluble organic matter is removed through absorption and 
utilization by the biological organisms growing on the trickling filter media.  
Trickling filter effluent, along with biological organisms that periodically slough off 
the media, flows to the secondary clarifiers where suspended solids are removed 
before discharge.  Solids collected at the secondary clarifiers are pumped to a 
gravity thickener.  The solids are then transferred to anaerobic digesters for 
further treatment. 

d. Effluent Disposal:  Approximately 25 percent of the final WWTP effluent is 
disposed of to one of six unlined evaporation/percolation ponds (totaling 23.3 
acres).  This Board Order regulates the discharge to the evaporation/percolation 
ponds.  The effluent discharged to the evaporation/percolation ponds is rotated 
from pond to pond on a frequency that does not exceed 7 days for each pond.  
Following the use of an evaporation/percolation pond for disposal of treated 
wastewater, the Discharger performs maintenance for sludge control and soil 



City of Palm Springs Board Order R7-2017-0013 
Wastewater Treatment Plant Waste Discharge Requirements 
 
 

3 

scarification to maximize percolation and minimize evaporation, which reduces 
the increase in salinity of the ponded treated wastewater. 
The balance of the effluent from the WWTP (approximately 75 percent) is 
conveyed directly via a dedicated treated wastewater pipe to the Desert Water 
Agency (DWA), Wastewater Reclamation Plant (WRP) for tertiary treatment.  
The WRP operated by DWA is regulated by WDRs Order R7-2014-0008.  DWA 
distributes tertiary-treated disinfected recycled water for use as landscape and 
golf course irrigation.  Recycled water use has increased from approximately 2.4 
mgd in 1998 to approximately 4.5 mgd in 2016. 

e. Solids Handling:  All solids collected in the primary treatment after the grit 
chambers and secondary treatment processes are pumped to two gravity 
thickeners, which are operated in parallel.  There the solids are settled to 
increase the total solids concentration prior to pumping to two anaerobic 
digesters, which are currently operated in series but may also be operated in 
parallel, if necessary.  In the anaerobic digesters, organic solids in the sludge are 
reduced through the biochemical reactions of biological organisms.  Methane 
and carbon dioxide are produced as a result of the process. The methane is 
disposed of in a gas flare.  The digestion process is comprised of primary and 
secondary stages.  In the primary stage the majority of the organic solids 
destruction takes place.  In the secondary stage destruction continues and the 
solids are stored and concentrated.  The solids are then drawn off into one of 
twenty-six (26) sludge drying beds where the solids are dried for several weeks.  
The dry solids concentration of the sludge in the drying bed can be increased 
from about 2.5% total solids to over 90% total solids.  A belt filter press was 
installed in 2002 to allow for increased solids dewatering capabilities during the 
cooler winter months, when drying times are longer and the drying beds can 
reach capacity.  Water that is removed from the sludge in the solids handling 
processes is collected and returned to the plant headworks for treatment.  
Dewatered solids are stored in an asphalt-lined impoundment area for eventual 
removal by a biosolids hauling contractor for legally permitted composting or land 
application. 

f. SCADA System:  A Supervisory Control and Data Acquisition (SCADA) system 
provides monitoring of plant equipment and processes.  The system utilizes a 
central computer station, as well as remote Programmable Logic Controllers 
(PLCs) and panel view units that allow key equipment and processes to be 
viewed from various locations throughout the Facility.  Operational trends are 
monitored and all flow and pond level data are saved to a permanent archive.  
The system monitors equipment and sends alarms to operators if problems are 
detected. 

g. Backup Power:  Back-up power is available for all treatment processes. 

8. The original WWTP was constructed in 1960.  A major expansion of the WWTP to 
its current 10.9 million MGD capacity was completed in 1983.  In consultation with 
Veolia Water West Operating Services, Inc., the City of Palm Springs staff prepared 
a comprehensive Capital Improvement Plan (CIP) for the WWTP, which addressed 



City of Palm Springs Board Order R7-2017-0013 
Wastewater Treatment Plant Waste Discharge Requirements 
 
 

4 

on-going maintenance issues at the WWTP that have resulted from aged 
mechanical equipment.  Many of the WWTP’s treatment units are past their useful 
life and are in need of replacement.  The CIP identified the need to focus on major 
capital projects to replace aging equipment and improve inefficient wastewater 
treatment processes at the WWTP over a period of 20 years.  The CIP, submitted 
to and approved by the City Council in 2010, is estimated at $67,000,000.  The CIP 
assessed all of the major unit processes at the City's WWTP, and recommended a 
20-year program consisting of over 30 projects, some of which may be combined 
into single projects for better cost efficiencies. 

9. Over the last eight years the City has completed rehabilitation of the two anaerobic 
digesters, construction of a new reclaimed water pump station, improvements to the 
gravity thickeners, construction of an entirely new electrical system, installation of a 
new backup power generator, and installation of a new WWTP perimeter security 
fence. 

10. As part of its CIP, the Discharger advertised an estimated $24.5-million construction 
project to upgrade the Facility in late 2016.  The project consists of a new influent 
junction box, a new headworks including metering structure, two mechanical 
screens with isolation gates, a bypass channel with isolation gates, an influent 
pump station equipped with four vertical solids-handling turbine pumps, two 
primary clarifiers, two scum pump stations, two sludge pump stations, one sludge 
de-gritting station, replacement weir covers for two existing gravity thickeners, 
replacement of Digester No. 2 dome cover, a prefabricated electrical building, and 
associated piping and electrical equipment. 

11. The Discharger’s SMRs from November 2011 through October 2016 characterize 
the WWTP influent as follows: 

Constituent Units Average Maximum Minimum 
Flow MGD 5.938 6.959 5.178 
20°C BOD5

1  
 
 

mg/L2 
 

225 338 125 
Total suspended 
solids mg/L 335 1455 61 

12. The Discharger’s SMRs from November 2011 through October 2016 characterize 
the WWTP effluent as follows: 

Constituent Units Average Maximum Minimum 
20°C BOD5 
 

mg/L 12.3 27.9 5.1 
Total suspended 

lid  
mg/L 10.7 26.7 3.4 

Settleable solids ml/L <0.1 <0.1 <0.1 

 
1 5-day biochemical oxygen demand at 20 degrees Celsius. 
2 milligrams per Liter 



City of Palm Springs Board Order R7-2017-0013 
Wastewater Treatment Plant Waste Discharge Requirements 